

CERTIFICATE OF TEST

Report No. 38472/2
Page 1 of 1 page

Reference: SUREGUARD
Attention: Mr Richard Field

Tensile Test

Standard: AS 1391 / 2007

Identification: 1.55mm AluZinc Panel


Test Equipment: Shimadzu Universal Grade 1 Testing Machine, Model REH 50, Serial No. 72666. Calibration due June 2014.

RESULTS:

	1
Dimensions (mm)	1.56 x 25.14
Yield Strength (MPa)	399
Tensile Strength (MPa)	483
Elongation %	28.5

This report applies only to the samples under test.

Tested by: AP
Date tested: 20/09/13
Reported by: AP
Date reported: 20/09/13
Checked by:

Approved Signatory:.....
A. PHAM

